RECFVED
0ISAPR 30 AM I0: 16

WY PURC NG

Architecture DVISION

Expression of Interest
New District VI Office Compliex

CEOI 0310 DNR1900000010
April 30, 2019

WILDLIFE

WEST VIRGINIA

Department of Administration
Purchasing Division
2019 Washington Street East
Charleston, WV 25305-0130

Montum Architecture, LLC

37 ER Path, Keyser, WV 26726 ® 304-276-7151 ® tom@montumarch.com
montumarch.com



Table of Contents

Letter of Interest

TAB 1: Firm Profiles
Montum Architecture LLC
Miller Engineering, Inc.
RK&K LLP
Project Organization Chart

TAB 2: Qualifications

Tom Pritts, AIA (Montum Architecture)

Craig Miller, PE (Miller Engineering)
Travis Taylor, PE {(Miller Engineering)
Jack Jamison (Miller Engineering)
[...]
communication interface between the Owner, the design team, contractors and end users.

Project Role: Relationship Manager - Primary Point of Contact

L]

Engineer in Responsible Charge

Design and Project Management of Mechanical, Electrical, Plumbing Projects
Concept and Construction Design

Business Operations and Financial Management Oversight

Quality Assurance and Control

Professional Project Highlights

Bobtown Elementary HVAC

WVU Life Sciences Building and Student Recreation Center — Owner's Engineer
Hawks Nest/Twin Falls HVAC

Mapletown High School HVAC Replacement Phase | & I

®  Advanced Surgical Hospital

® WV State Building 25 HVAC Piping Replacement

¢ WV State Building 36 HVAC Upgrades

®  Cheat Lake Elementary & Middle School Renovations
Professional History
2003- Present  Miller Engineering, Inc.  President, Relationship Manager
2002-2003 Casto Technical Services  Existing Building Services Staff Engineer
2001-2002 Uniontown Hospital Supervisor of Engineering
1995-2001 West Virginia University  Staff Engineer
1990-1995 BOPARC Caretaker — Krepps Park
1983-1988 University of Charleston  Electrician/HVAC Mechanic
Education
1995  West Virginia University  BS- Mechanical Engineering
1988  University of Charleston  BA- Mass Cammunications

Licenses and Certifications

o

]

Professional Engineer (West Virginia, Pennsylvania, Maryland, and Ohio)
Licensed Master Plumber
LEED-AP Certified



bt LR
Msl} RO

Travis Taylor, PE

Experience in project management facilitates Travis’s ability to rreate and design
constructible projects. Prior to joining the Miller Engineering team he was directly
responsible far managing $10 million in electrical construction burdgets. His experiences
encompass both new construction and renovation. Travis maintains prafessional
competencies by attending seminars and continuing education classes. As lead engineer
he provides HVAC, mechanical, plumbing and electricat design solutions and services for
our clients. In addition, he is part of our team’s complete assessment process in both
planning and MEP design through construction administration.

Project Role: Lead MEP Engineer
¢ Design of Mechanical, Electrical, and Plumbing Systems
*  Building Information Modeling - Revit
s Constructible Materials Evoluation
®  Site Evaluation and Mechanical System Review
s Submittal and RFP Review
o  Rfl Coordination, Review, and Response
e Construction Observation

Professional Project Highlights
*  Suncrest Middle Gym HVAC
*  MTEC Welding Shop
North Elementary Gym HVAC
WV State Building 36 HVAC Upgrades
WV State Building 25 HVAC Piping Replacement
Bobtown Elementary School HVAC Upgrades
Holly River State Park Primary Electric Service Replacements Phase [ & i
*  Pipestem Lodge McKeever Lodge HVAC Piping Replacement

® & @& a

Professional History

2011-Present Miller Engineering, Inc. Staff Engineer

2006-2011 Tri-County Electric, Co. Project Manager

2006-2006 Schlumberger Field Engineer Trainee - MWD
Education

2006  West Virginia University, BS - Mechanical Engineering

Licenses and Certifications
*  Professional Engineer - State of West Virginia
#  OSHA 10-hour Course: Construction Safety & Health




ML L ER

b .?::i Franegaims, 1o,
J

Staff — Qualifications and Experience

Jack Jamison

Jack brings 15 years as an electrical/building inspector and over 25 years of experience in the
commercial electrical construction industry. His knowledge and experienca are valuable resolirces
to Miller's complete assessment process.

Project Role: Master Code Official
e Facility Review, Code Research, Field Observations, Issue Resolutions, and Project Evaluation

Professional History

2010- Present Miller Engineering, Inc. Code and Construction Specialist
1993-2010 Megco Inspections Chief Inspector

1972-1998 Jamison Electrical Construction Master Electrician

Education

1971  Fairmont State College, BS-Engineering Technology-Electronics

Licenses and Certifications
*  Master Code Professional, IAE]l Master Electrical Inspector, Class C Electrical Inspector - WV, PA, MD, & OH

=  1CC Commercial Building, Building Plans, Commercial Plumbing, Residential Energy, and Accessibility
Inspector/Examiner

= WV Master Electricians License

=  NCPCCI-28B, 2C, 4B, 4C: Electrical & Mechanical General/Plan Review
=  OSHA 30 Hour Course: General Industry

¢ NFPA Code Making Panel 14 — NEC 2014 Edition




Licenses and Certifications

* =)
C‘IRTJHCATE OF

/{ﬁz’(/ - z’m:,

MM E N U T

duniers (3 Vet 3, 8
T, Bt i
B ‘. I8, i ZL ] e kT R e e
[rE M Ao
“-’i'm “Lm‘ﬁ” Trapis M. 'ﬁIngInr
e m‘m. nmmnu.uuw 2 len %-Ju FURSIANCS OF AITTIGRITY
il L ; TN by e copplp it e K e vl R
Y bttt P d Wy i e 1o

RECISTHNEE PROVESSIGNAL ENCINEER
Rogttratioe Rt [

BT im0t o v,
ineut s snmmr s Aersci sl

West Virginia State Board of Registration
ﬁar?reﬁnhml!nﬁrnn

Ot e WEHYER
Wl

By oal o e PN A b
- i el et st e

tegl-ne
e m i

T S o S gl




Robert Angus

20 Years of maintenance, operations, and construction management precede Rob's
engagement with Miller Engineering. Professional expertise of construction project
management was gained as an owner of his own contracting company specializing in
residential and commercial construction, electrical, plumbing, and HVAC projects. Rob's
hands-on approach, common sense and valuable work histary knowledge enables him
to interface with construction personnel seamlessly alongside engineers and architects.
He is adept at preventing and handling issues. Rob is involved at the estimation phase

to allow for continuity within the project’s design and construction.

Project Role: Construction Representative

*» o 8 a

Construction Project Representation and Management
Construction Administration

Project Cost Estimation

Submittal Review

RFI, RFPCO Review and Response

Professional Project Highlights

D

MTEC Welding Shop

Cheat Lake Etementary HVAC Upgrade

Suncrest Middle School Gym HVAC Upgrade

North Elementary School! Boiler/AC

Mapletown Jr./Sr. High Schoal HVAC/Boiler Upgrade

3RD party Construction Observation — Canaan Valley Resort
Hawks Nest/Twin Falls HYAC

WVU Research Building Office Renovation

Professional History

2009- Present Miller Engineering, Inc.  Project Construction Representative

2000-2009 Angus Contracting, LLC  Owner/Operator

1991-2000 BOPARC Director of Maintenance

Education

2000 Monongalia County Technical Education Center Heating, Cooling, and Refrigeration Certification
18996  West Virginia University Recreation and Parks Administration

Licenses and Certifications

L

Licensed West Virginia General Contractor
Licensed West Virginia HVAC Contractor
Certified HVAC Mechanical Contractor
Licensed West Virginia Journeyman Electrician
Licensed West Virginia Master Plumber

OSHA 10-Hour Construction Safety & Health



£,
ML SR
ﬁl,w.g:} Eroideamag [

Joseph Machnik

Joe has experience with AutoCAD, MEP and Revit MEP. He provides design modeling, drafting
and supervised design services and construction support for Miller Engineering.

Project Role: MEP Designer
®  Revit/CADD Coordination of New Construction and Renovation Designs
e  Building Information Modeling

Professional Project Highlights
©  Bobtown Elementary HVAC
WYV State Building 25 HVAC Piping Replacement
Suncrest Middle Gym HVAC
North Elementary Gym HVAC
WYV State Building 36 HVAC Upgrades
Westwood Middle Cooling Tower
Pipestem Lodge HVAC Piping Replacement

e & @ ® o @

Professional History
2010 —Present  Miller Engineering, Inc.  MEP Designer

Education
2008 Penn State — Fayette, AS - Building Engineering Systems Technology: Building Environmental Systems
Technology

2007 Penn State — Fayette, AS - Building Engineering Systems Technology: Architectural Engineering Technology



Miller Engineering Licenses and Certifications

RT1 "I"
[;Z{ﬂ(“" {

“fifﬂ&mmmw : y |
; ’ s ahplton W danome. | 2046 Ducernbres 22, 1” @uﬂhhﬁwﬁu siull e
%m@m»&fw R e &sﬂwdmumﬁg:

e s Tt v, mﬂm‘p&ﬁ.--
B P e, g san At

Trabis 3. Taglor

(B MSIARCR oF AIFTRORTTY VESIE 15 75,
Tty ardarcd veg o e oo subiei e
= — iy Jorery exmincn o e iy e g v

Porfore 41 Filler

-:-hl'\w;x-mﬁ nrm mhn "
< e g A
B A L I LR S Tt )

st Touto [N

o vd.x»..,- A gy
el ot

lbdm..‘ vl

i e
- Wst Virginia State Board of Re gistration
S | Engineers
= N
st e X b Lea N Aabii@ Lo fer '-M-'ia e
- [l e af - o i
e . we v *‘"“'""".'M. o
e = e e S BT T e e
e i =3 .
s el " st e m-nlzumh:f CHAL AR e R R TR
wlfknteds o medard e 0. 2o pasge albe

TRAVIS W TAYVLOR
W Pt
] e

T U By 26 e gl




JOHN COLE, PE, PS | RK&K

...................................................................................................................................
....................................................................................................................................

....................................................................................................................................

Mr. Cole has been actively involved in the planning, design, and construction of West Virginia's infrastructure projects for
more than 17 years, providing industry leadership through addressing the region’s infrastructure needs. He has diverse
experience in the desigh of water and wastewater treatment plants, pumping stations, distribution and collection
systems, subdivision development, and construction management, His responsibilities include full project delivery
including feasibility studies, design, construction plans and specifications, cost estimating, construction administration
inspection and engineering.

US Route 40 {National Highway) Water Distribution System Improvement, Lavale, MD: Project Engineer. Assisted in
the design and construction of a water distribution mainline replacement project. Project consisted of installation of
approximately 22,000 linear feet of water distribution line, 38 fire hydrants, 280 meter assemblies, and 24 connections
to existing water line,

Sewer Improvements, Town of Oakland, MD: Manager. Responsible for the design of various sewer line replacements,
1&I fiow monitoring and smoke testing, and the installation of a bar screen at the Town’s main pump station, upstream
of the wastewater treatment plant. Project also included the preparation of both a Preliminary Engineering Report (PER)
and Environmenta! Report {(ER) for submission to USDA Rural Utility Service (RUS) for funding.

Northern Mineral County Regional Sewer System Wastewater System, Mineral County Commission, WV: Project
Engineer. Responsible for assisting in the development of the facilities plan recommending a regional sewer project
consisting of a new 1.2 mgd WWTP, 40 miles of sewer collection, 2.5 miles of sewer rehabilitation, 3 miles of sewer
force mains, and 10 sewage pump stations; coordinated efforts involved in the funding and permitting process. Phase 1-
Design: responsible for coordinating and overseeing the design of the WWTP including the following major components,
influent pump station, mechanical fine screen, vortex grit unit, Aqua SBRs, post-equalization, automatic backwashing
filters, aerohic digesters, and a belt filter press. Phase 2- Wastewater Treatment Plant, Mineral County Commission,
WV: Project Engineer responsible for overseeing the design expansion for increasing the treatment plant capacity from
0.6 mgd to 1.2 mgd. Work involved expanding the biological treatment by adding two new Aqua Aerobic SBR’s, a third
aerobic digester, additional recirculating sand filters, and other miscellaneous upgrades throughout the WWTP site.
During construction, assisted with project oversight, reviewing contractor shop drawings, RFI's, applications for payment
along with coordinating with the onsite inspector.

New Creek Public Service District, Mineral County, WV: Manager. Oversaw flow monitoring and smoke testing efforts
for locating sources of inflow and infiltration entering the collection system.

Charles Town Utility Board On-Call Water & Sewer Projects, Charles Town, WV: Project Manager. Oversaw desigh and
construction phase services for various water and sewer on-call projects. Projects included design and construction of
new sewage lift stations; modifications to existing sewage lift stations; over 10 miles of water mains and sewage force
mains; improvements to two of the Utility’s three WWTPs; improvements to the single WTP including a 1 MG water
storage tank; preparation of numerous reports, evaluations, and studies; construction of three emergency back-up
generators; painting of several elevated water storage tanks.




JEFFREY STANISLAWCZYK, PE | RK&K

...................................................................................................................................

....................................................................................................................................

....................................................................................................................................

Mr. Stanislawczyk joined RK&K in 2016, following a 19-year career with the WVDOH where he served as Design
Engineer, Project Designer, Project Engineer and Inspector on numerous highway and bridge projects. His wide range of
transportation experience includes asset management, pavement preservation, environmental permitting, traffic impact
studies, hydraulic analysis, innovative contracting and project delivery methods, bridge preservation. Mr. Stanislawczyk
manages technical aspects of transportation projects through the planning, design, construction and maintenance phases.

Town of Lonaconing, Town Hall Building, Lonaconing, MD: Assisted with finalizing the design of the new Town Hall
Building. The building design included: site design work, utility modifications, erosion and sediment controls, and state/
county permit applications and approvals for the project,

Mountain Laurel Medical Center, McCoole, MD: Finalized the design of the site plan for Mountain Laurel Medical
Center. The building design included: site design work, erosion and sediment controls, hydraulic analysis, utility work,
and state/county permit applications and approvals for the project.

McCoole Baseball Field, McCoole, MD: Finalized the design of the site plan for the McCoole Baseball Field in McCoole,
MD. The baseball field design included: site design work, erosion and sediment controls, hydraulic analysis, and state/
county permit applications and approvals for the project.

WVDOH | Hedgesville Bridge, Berkeley County, WV: Project Engineer. Assisted in the design of a replacement for a
new single span two-lane bridge and the roadway approaches for the Hedgesville High School Bridge carrying West
Virginia Route 9 and crossing Tulissus Branch.

WVDOH | Thomas Pedestrian Bridge, Tucker County, WV: Project Engineer. Assisted with the design and preparation
of contract pians and related documents for the construction of a pedestrian accessible bridge crossing the North Fork
of the Blackwater River connecting the Town of Thomas to trails on the opposite side of the river.

WVDOH | Waites Run Bridge, Hardy County, WV: Project Engineer. Assisted with traffic control and right-of-way plans
for the replacement of an existing three-span continuous steel beam bridge carrying WV Rt. 55 and crossing Waites Run
in Hardy County. The project consisted of construction of a single span bridge, 150’ in length. The roadway width is 32’
to the inside of parapets.

WVDOH | Inwood Bypass, Berkeley County, WV: Project Engineer. Provided phase Il design development for contract
plans for widening of existing WV Route 51 and |-81. Project includes widening I-81 to three lanes and an existing section
of WV 51 to 5 lanes. The project also includes three roundabouts and a bridge replacement.

WVDOH | Roadway Departure Assessment, Various, WV and i-79/1-68 Cable Barrier, Marion/Monongalia County,
WV: Project Engineer. Provided evaluation and recommendations of safety enhancements of 226 miles of roadway in
five counties on various routes. Simultaneously designed over 24 miles of excavation and cable barrier installation along